
85001 Center Diff. Top Plate 85069 Fuel Tank Mount Grommets

85002 Front Shock Set 2P 85070 Shock Boots  2P

85003 Rear Shock Set 2P 85071 Shock Mount Studs 4P

85004 Rear Drive shafts 2P 85073 Rear Upper Arm Outer Ball 6pcs

85006 Rear Shock Tower 85074 Steering Linkage Ball Studs 6pcs

85007 Front shock Tower 85076 Shock end/sway bar ball 6pcs

85008 Upper Steering Plate 85077 Sway bar mount ball stud 6sets

85010 Ackerman Plate 85078 Pivot Ball Set 4P

85011 Wheel Hub Set 2P 85079 Pivot Ball Nut Set 4P

85012 Front/Rear universal drive shafts 2P 85080 Steering Bellcrank Bushing 4P

85014 Rear Wheel axles 2P 85081 Shock O-Ring Set 8P

85015 Centre Diff. Outdrives 2P 85082 Diff Case O-Ring set 2P

85016 Center spur gear 46T 85084 Front Chassis Brace

85017 Drive Joints 2P 85085 Rear Chassis Brace

85018 Steering Knuckles(L/R) 85090 Servo Saver Assembly

85019 Diff Pinion Gear 11T  2P 85091 Antenna Tube 4P

85020 Crown Gear 38T 85093 3mm Locknut set 6P

85027 Center Diff. Mounts 2P 85094 4mm Locknut set 8P

85028 Tire set 2P 85096 Ball End Set

85031 Front lower suspension Arm 2P 85098 Front Shock Shaft and Piston Set 2P

85032 Wheel Rims 2P 85099 Steering plate bushing 2P

85034 Body Clips(Middle Size)  6P 85100 Rear shock shaft and piston set 2P

85036 Diff. Bevel Gear Set 85101 Front shock spring set

85037 Buggy Tail Wing 85102 Rear shock spring set

85038 Side Guard set 85103 Diff outdrive pin set 2P

85039 Rear Hub Carrier Set 2P 85107 Upper wing mount set

85040 Front Bumper 85108 Diff bevel gear pin 3P

85041 Rear Lower suspension Arms 2P 85118 Cap head screw set 3*14mm 8P

85042 Front upper suspension arms (L/R) 2P 85119 Cap head scre set 3*16mm 6P

85043 Rear Upper arm set 85121 Button head screw sdt 3*12mm (10)

85044 Shock Spring Tension Shim Set 85124 Button head screw set 4*40mm 4P

85046 Pre-Mounted Tires 2P 85125 Flat head screw set 3*10mm 5P

85049 Front Sway Bar 85127 Flat head screw set 3*18mm 3P

85050 Rear Sway Bar 85128 Flat head screw set 4*10mm 4P

85057 Steering Servo Linkage 85129 Flat Head Self Tapping Screw Set 4*18mm 12P

85058 Wing mounts  2P 85132 Set screws 3*3mm 12P

85059 Wing mount posts 85133 Set screws 4*10mm 4P

85062 Diff. Case+ Set Screw 85134 Set screw s 5*4mm 6P

85063 Bearing 16*8*5 8P 85137 Flat head self Tapping screw set 3*10mm 12P

85065 Servo Saver Shaft 2P 85140 Flat head screw set 4*26mm 4P

85066 Bellcrank Set 85143 Button head self Tapping screw set 3*12mm 4P

85067 Steering linkage set 85144 Ring self Tapping screw set 3*8mm 4P

85068 F/R Diff Outdrive 2P 85152 Front/rear shock cap with bladder set

PART NO. DESCRIPTION

VRX-1E & VRX-2E SPARE PARTS LIST

PART NO. DESCRIPTION



PART NO. DESCRIPTION

VRX-1E & VRX-2E SPARE PARTS LIST

PART NO. DESCRIPTION

85153 Shock ball end, ball, cup set 85250 Battery/ESC tray 1pc

85154 Diff. Gasket sets (3) 85251 Battery tray mounts 3pcs

85155 Wheel nut set( 2) 85252 Radio tray 1pc

85156 Body Mount Set 85253 Antenna holder 1pc

85157 Chassis Brace Mount 85254 Motor mounts 1set

85159 Gearbox Housing Set 85255 Pinion gear 14T

85162 Suspension Holders 85256 Chassis plate 1pc

85163 Radio Tray Post 85257 Round head tapping screw M3*8 6pcs

85165 Front Upper Innerside Pins 2pcs+ Front/rear Lower Innerside Pins 2sets85258 Hook and loop 1set

85166 Spacers for Rear Lower Outside Pins 8P 85259 Doubble-sided adhersive tape 1set

85167 Spacers for Front Upper/lower Outside Pins 8P85260 11.1V 2700mAH Lipo battery pack 1pack

85168 Steering Plate Bushing 4P 85261 ZTW Brushless Speed control 80A 1pc

85169 Ball bearings 8pcs 85262 FSD #3360 Brushless motor 2230KV 1pc

85170 E-clips 2.0 10P 85263 Rear center drive shaft 1pc(f.)

85171 E-Clip 3.0 10P 85264 Rear center driver shaft 1pc(r.)

85172 Flat Head Hex. Tapping Screws 3*16 8P 85265 Motor Heatsink 1pc

85173 Flat Head Hex. Tapping Screws 4*11 8P 85266 Conversion Kit w/ESC, motor, Lipo

85174 Flat Head Hex. Tapping Screws 4*55 4P 85267 Conversion Kit w/o esc, motor, lipo

85175 Button Head Hex. Tapping Screws 3*10 8P 85268 Chassis plate 1pc

85176 Button Head Hex. Tapping Screws 4*14 8P 85269 Rear center drive shaft 1pc

85177 Cap Head Hex. Mechanical Screws 4*10 8P 85270 Front center drive shaft 1pc

85178 Button Head Self Mechanical screw set 4*10mm 8P85271 Battery tray 1pc

85179 Button Head Hex. Tapping Screws 3*15 8P 85272 ESC Holder 1pc

85180 Cap Head Hex. Mechanical Screws 3*18 6P(half teeth)85273 Brushless motor 1pc

85181 Cap Head Hex. Mechanical Screws 3*18 6P 85274 7.4V 2700mAH lipo battery pack 1pack

85182 Cap Head Hex. Mechanical Screws 3*10 6P 85275 Side mud guards 1set

85184 Cap Head Hex. Mechanical Screws 3*12 6P 85278 Brushless ESC 120A 1pc

85185 Cap Head Hex. Mechanical Screws 3*25 6P RH5170 RH Self Tapping Screw M4*6 6pcs

85186 Washer 6*3.1*0.5 6P 86001 Wheel(Dish) Rim 2P

85187 Washer 17*6.1*0.3 6P 86002 Front Lower Suspension Arms 2P

85188 Washer 7.8*3.0*0.3 6P 86003 Front Upper Suspension Arms 2P

85189 Washer 11*3.1*0.5 6P 86004 Rear Lower Suspension Arms 2P

85190 Washer 6*2.6*0.5 6P 86005 Tail Wing 1P

85192 Steering Servo Horns 86006 Tail Wing Mount 2P

H0010 9kg/cm Steering Servo Unit 86007 Front Bumper Lower

85196 Steering Linkage Ball Studs 6pcs 86008 Front Bumper Upper

85198 Set screws 4*4mm 6P 86009 Front Bumper Mounting Posts

85199 Throttle Servo Horns 86011 Front Shock Tower

85200 Rear Outer Susp. Pin 2P 86012 Rear Shock Tower

85201 Sway bar fix plate 4P 86017 Front Universal Joint Shaft 2P

85202 Engine screw spacer 4P 86018 Center Drive Shaft F/R 2P

85203 Front Shock body 2P 86020 Rear Upper Arm Set 2P

85204 Rear Shock Body 2P 86021 Tyer Set 2P



PART NO. DESCRIPTION

VRX-1E & VRX-2E SPARE PARTS LIST

PART NO. DESCRIPTION

86022 Pre-mounted Tyres 2P R0024 VRX-1 Truggy printed PC body(flame red)

86024 Front Sway Bar R0025 VRX-1 Truggy printed PC body(blue)

86025 Rear Sway Bar R0026 VRX-1 Truggy printed PC body(black)

86028 Body Mount 4P R0027 VRX-2 buggy printed PC body(blue)

86029 Center Spur Gear 52T R0028 VRX-2 buggy printed PC body(black)

R0020 VRX-1 Truggy Clear PC body R0029 VRX-2 buggy printed PC body(yellow)

R0021 VRX-1 Truggy printed PC body(blue) R0030 VRX-2 buggy printed PC body(flame red)

R0022 VRX-1 Truggy printed PC body(black) R0031 VRX-2 buggy printed PC body(flame blue)

R0023 VRX-1 Truggy printed PC body(flame blue) R0032 VRX-2 buggy clear PC body

H0014 Standard JTH 2.4GHz TX & RX 1set 85927 Buggy Pre-mounted Tyres w/chromed rims 2P

85901 Optional carbon Fibre center Diff Upper plate85930 Optional carbon fibre radio tray

85902 Optional carbon Fibre steering Upper plate 85936 Truggy Rear Universal Joint Shafts   2P

85922 Rear Universal Joint Shafts 2P 85937 Truggy chromed rims 2P

85926 Buggy chromed rims 2P 85938 Truggy Pre-mounted Tyres w/chromed rims 2P

OPTIONAL PARTS


